SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm  Offset 22,4508 & RBW 1 MHz s6L RefLevel 50.00dBm  Offset 22,4508 = REW 1 MH: =
i 2008 ® ST 10ms ® VEW 3MHe 8 Auto Swveep Count 10001000 | = Att 20dB & SWT _ 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1
MIfl] 1256 dBm| dBm
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73575017 GHz 001 pts .0 MHz/ Span 60.0 MHz | | [cF3 574862 Gz 001 pis O MHz/ Span 60.0 MHz
2 Result Summar Nene 2 Result Summar None
Txl (Ref) 10.000 MHz 21.48 dBm Tal (Ref) 10,000 Mtz 21.56 dBm |
I Tx Total 21.48 dBm Tx Total 21.56 dBm
weaty I L e o IR = N
15:34:29 06.08.3024 16156102 06.06.2024
e Spactram . MultVicw ER— .
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 2008 ® SWT_ 10 ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR
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CF 3.575 263 GHz 1001 pts _ 60 MHa/ Span 0.0 MHa | | |€F 3,574 778 GHz 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 10.000 MHz 21.45dBm Tl [Ref) 10.000 Mtiz 21.73 dBm
Tx Total 21.45 dBm Tx Total 21.73 dBm
[ ] N ey R & =
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TEL
FAX

: 886-3-327-3456

. 886-3-328-4978

Page Number

1 A5 - 16 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L

Count 1000/1000

RefLevel 4000cBm  Offset 22,4508 ® REW 1 MHz
i 2008 ® ST 10ms ® VEW 3MHe 8 Auto Swveep Count 10001000 | = Att 20dB & SWT _ 10ms & VBW 3 MHz _Mode Auto Sweep
1 ACLR 1
MIfl] 1228 dBm| dBm
3,632 006 0 GHz| A3 330 GHE
T 0 L
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CF3.635 123 Gz 001 pts .0 MHz/ Spon 60.0 MHz | | [F3.635 GHz 001 pis O MHz/ Span 60.0 MHz
2 Result Summar Nene 2 Result Summar None
Tal [Ref) 10.000 MHz 21.18dBm Tal [Rel) 10,000 Mz 21.08 dBm
Tx Total 2118 dBm Tx Total 21.09 dBm
weaty I L e o IR =
17:23:42 06.08.3024 17:50:58 06.06.2024
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 2008 ® SWT_ 10 ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR g
Mifi]  12.88 dim| L 238 dBm
36332020 Gz 3.6371580 G
T 3 T
B 20 dBier
10 —— 10 = = =
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20 ‘ b T !
f | | |
-30
f f
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. == - — | |-40-dem== D
50
CF3.635 GHz 1001 pts _ 60 MHa/ Span 0.0 MHa | | |€F 3,635 GHz 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 10.000 MHz 21.28 dBm Tl [Ref) 10.000 Mtiz 21.29 dBm
Tx Total 21.28dBm Tx Total 2129 dBm
o (N T cear R & ==

17:47:41 0606 2024
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FAX . 886-3-328-4978
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

16QAM

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L
Count 1000/1000

RefLevel 40.00dBm  Offset 22.45 0B  REW 1 MHz
- Ant 20d8 & SWT_ 10ms & VBW 3 MHz _Mode Auio Sweep Count 1000/1000 | = Att 20dB & SWT__10ms & VEW 3 MHz__Mode Auto Sweep
1 ACLR 1
12.09 é8m| dBm
316923560 GHz 36923560 G|
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CF 3.695173 GHz 1001 pts .0 MHz/ Spon 60.0MHz || [cF 3694933 GHz 1001 pts 0 MHz/ Span 60.0 Mz
2 Result Summar None 2 Result Summa None
Tal [Ref) 10.000 MHz 20.98 dBm Tal (Re) 10,000 MHz 20.92 dBm |
I Ty Total 20.98 dBm Te Total 20.92 dBm
o ety DN U

10:22:57 07062024

256QAM

Reflevel 4000cBm  Offset 22,4558 & RBW 1 MHz

- At 208 ® SWT  10ms & VEW 3 MHz _Mode Auto Sweep

Count 10001000

saL

1 ACLR

Ref Level 40.00cBm  Offset 22.45 4B = RBW 1 MHz
- At 2048 = SWT__10ms & VBW 3 MHz

Mode Auto Sweep

6L

Count 1000/1 000

2 Result Summal None 2 Result Summar
Txl (Ref) 10.000 MHz 20.69 dBm Tl (Re
Tx Total 20.69 dBm Ix ][me;g
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None
10.000 Miz 20.92 dBm
20.92 dBm

10:36:12 07062024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

sa

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 40.00dBm  OMfset 22,4545 = RBW | MHz
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
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CF 3.557 135 GHz 1001 pre .0 MHz/ Spon B0.0 MHz || (CF3.578734 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.82d8m Tl (Ref) 10.000 MHz 21.91 dBm |
Tx Total 21.82 dBm Tx Total 21.91 dBm

Ref Level 40,00 dBrm

- A 20 dB & SWT

10ms = VBW 3 MHz _Mode Auto Sweep
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Offset 22.45dp @ REW 1 Wiz saL Reflevel 4000 cBm  Offset 20.45d8 = REW 1 MHz 56L

Count 10001000 | = Att 206 ® SWT  10ms ® VBW 3 MHz _Made Auto Sweep

1ACLR

Count 1000/1 000
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CF 3.583 526 GHz 1001 pts. .0 MHa/ Span B0.0 MHa | | |cF 3.583 292 GHz 1001 pts. .0 MHz/ Span 80.0 MHz

2 Result Summar None 2 Result Summar None
| Txl (Ref) 10,000 MHz 21.94.dBm 1 Tl (Ref) 10,000 Mz 21.99 dBm |
T Total 2194 d8m Tx Total 21.99 dBm

Ready

T o Ready

15056:07 12.04.2004

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mfi] 1217 dBm Ml 11.32d8m
36327020 Gz 36274670 GH:
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CF 3.633 408 GHz 1001 pts .0 MHz/ Spon 80.0 MHz | | [CF 3.631 806 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| Telike 10.000 Mriz 21.69d8m Tl (Ref) 10,000 MHz 21.61 dBm |
gxlonl 21.69 dBm Ix Total 2161 dBm
ooty L [ o
1esmsn de.04.2020 renios ie.0e.mace
B
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000
1 ACLR I 1 ACLR 8
MI[I] 1214 dBm| MiIfi]  12.06dBm
36318640 GHz 36288270 GH:
£ Ho T
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CF 3.631 726 GHz 1001 pts. .0 MHa/ Span B0.0 MHa | | |CF 3.632 208 GHz 1001 pts. .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.64 dBm 1 Tx1 (Ref) 10,000 MHz 21.61 dBm |
Tx Total 21.64 dBm T Total 21.61 dBm
meady (R & Aoty o R

1TALE 604,204

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
i Ben| mift]
36688710 Gz s
30 BT T
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CF 3.665 145 GHr 1001 pts .0 MHz/ Spon 80.0 MHz | | [CF 3.666 871 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| Tacl Ref) 10,000 Mz 21.92 dBm ﬂ Tt Ref] 10,000 Mitz 2201 dBm
Tx Total 21.92dBm T Total 3201 dBm

Ready LU
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256QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm
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20dB & SWT

Offset 22.45d8 = REW 1 MHz

10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

- A 2045 = SWT___10ms = VBW 3 Mz _Mode Auto Sweep Count 1000/1000
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2 Result Summar None
Tl (Ref) 10,000 MHz 21.98 dBm
Tx Total 2198 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.89 dBm
Tx Total 21.89 dBm

[

112:09 17.04.204
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)

Ref Level 4000dBm  Offset 22.45.08 = RBW 1 Miz saL Reflevel 4000dBm  Offset 224548 @ RBW 1 MHz sal
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
M) 11.82d8m) M1 11.96 d8m|
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CF 3.563 59 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || [CF 3.563 6 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10.000 MHz 21.56d8m Tl (Ref) 10,000 Mz 21.51 dBm |
| Tx Total 21.56 dBm ol 3181 dBm
= racy N
11083 17.06.2034 I,
Mult Spectru . ultiVies Spectrur
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL Reflevel 5000 d8m  Offset 22.45d8 = REW 1 ks 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2008 ® ST 10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACR 1 Avg
MI[I]  12.00 dBm| MI[i]  1219d8m|
3,566 840 G, 3,555 170 GHz
0 e T
20 dbis
0 ; = — — 7 —— <
| | i I \
i T ° ] T 1
| \ | |
| |
B 1 -10 -
| | | !
| 20 dfirr ‘ \
\ ‘ |
I\ T -30 1 B
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/ | - -
e — | P
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CF 3.563 5 GHz 1001 pts 12.0 MHa/ Span 120.0 MHa || |CF3.556 64 GHz 1001 pts. 12.0 MHz/ Span 1200 MHz
2 Result Summa None 3 Result Summa None
| Let e 10.000 Mriz 2138 d8m Tl (Ref) 10.000 MHz 21.79 dém
TaTotal 21.48 dBm Tx Total 21.79 dBm
Rty DN 0T sty D
11238 13.06.2034 esear 17060000

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL
Count 10001000

~ - ]

Count 1000/1 00

Ref Level 40.00 dBm
2048 = SWT

Offset 224545 = RBW 1 MHz

- At 10ms = VBW 3 Mz _Mode Auto Sweep

- At 2048 ® SWT___10ms ® VBW 3 MHz _Mode Auto Sween
1 ACLR 1 1ACLR
M) 1266 dam ) d8m
3,596 940 G 3504010 GHz
30 BT T
20 dbi b
10 — — : £ "‘ .
1 W | f |/
/ \J \ B i | \
f ¥ i i i ]
| | |
B | - 0 I 1
] ! |
{ ! L
1 20 diir T
| |
.‘ ! ‘
T 30 I T
R I - e | 1
40 ———— 20 SUERSS e —
50
CF 3.60113 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || |CF 3.604 61 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Result Summar None
Tacl Ref) 10,000 MHz 22.36 dBm
Tx Total 22.36 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 22.36 dBm
Tx Total 22.36 dBm

N B .
1ss0ms 17.06.2020 isean 19.06.2004
RefLevel 4000dDm  Offset 22.45dD ® REW 1 Wiz s6L Reflevel 4000 cBm  Offset 20.45d8 = REW 1 MHz s

Count 10001000

- At 206 ® SWT  10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000

- At 2045 = SWT___10ms = VBW 3 Mz _Mode Auto Sweep
1 ACLR 1 1 ACLR 1R
M) 1260 d8m Mi[i] 1276 dBm
3,599 340 GHz| 3,601 260 GHz
£ Ho T
20 dbi
0 - - - — :
| { "-\ f f \
/ | I 1
T i T o ‘ T T
| ! 10 | |
I | ( '{
t T 20 dbimr ! T
|
f ! a0 f
| | 1 [
BT E— s SR || PP — - — —
50
CF 3.60245 GHz 1001 pts 12.0 MHa/ Span 120.0 MHa || [CF3.602 21 GHz 1001 pts. 12.0 MHz/ Span 1200 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 22.20 dBm
Tx Total 2220 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 22.34 dBm
Ix Total 22.34 dBm

Ready

S

15045106 17.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5 - 23 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Highest

Channel / Conducted (dBm/10MHz)

MultiView S . e Spectru -
Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000dBm  Offset 224548 @ RBW 1 MHz sal
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
M) B ]
3642 420 GHz 3643850 GHz
30 BT T
20 dbi
10 T —— — =SS = T T
/ i \f |
| | |
! [ o 1 it T
i | I v
| | J \
" ! - 10 T
e | \' '
i T 20 diir T ‘
| | |
t 30 .
I NS \ / L
—r ] f4e e T —
50
CF 3.646 26 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || |CF 3.645 41 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 22.25d8m Tl (Ref) 10.000 MHz 2211 dBm |
Tx Total 22.25 dBm Ix Total 2211 dBm
om0 .
issmiar 17,06, 2034 Leiener 7062024
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2040 & SWT  10ms @ VBW 3 Mz Mode Auto Sweep Count 100071000 | * Att 208 ® SWT_ 10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
M) 1258 dam MI[I] 1271 dBm|
3,644 460 GHz 3646020 GHz
0 e T
20 dbis
10 1 — il T T 7 - - T T T
\ \ | \f |
i + 0 T if T
f | | |
B + ; -10 t
| | |
1 ! 20 dbimr t
| | |
T T -30 1 }
] ! \ it ! \
40 dB = - i —
50
CF 3.64542 GHz 1001 pts. 12.0 MHa/ Span 120.0 MHa || [CF3.646 14 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz
2 Result Summa None 3 Result Summa None
Tl Ref) 10,000 Mtz 22.19.dBm Tx1 (Ref) 10,000 MHz 22.26 dBm |
| Ta Total 2219 dBm Tx Total 22.26 dBm
ooty O Ve weacy R o T
ses0mar 17.06.2034 s 7063024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Reflevel 40.00cBm  Offset 22,4508 & RBW 1 MHz

SGL
Count 1000/1000

2048 = SWT

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz
- At

10ms & VBW 3 MHz _ Mode Auto Sweep

6L

Count 1000/1000

- At 20dB & SWT 10 ms ® VBW 3 MHz _Mode Auto Sweep
1 ACLR
Ml 12.28d8m
35976300 GHz
T 0 L
B 20 e
10 10
+— 1
o “ 1 T i
! 1 |
10 daf
I} |
sl | ’
T 1 T
| |
! o |
0
[ ' | ‘.
|-40 s > —_—t |40 08 ——f
50
CF3,59499 GHz 001 pts 10.0 MHz/ Span 100.0 MHz | | (67 3,595 39 Griz 001 pis 0.0 MHz/ Span 100.0 MHz
2 Result Summar Nene 2 Result Summar None
Txl (Ref) 10.000 MHz 21.25 dBm Tal (Ref) 10,000 Mtz 21.20 dBm |
I Tx Total 21.25 dBm Tx Total 21.20 dBm
reaty & feary o M
102608 19.06.3034 10:22:59 13.06.2024
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 2008 ® SWT_ 10 ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR
mnfi) B wi
35979500 iz
T 3 T
B 20 dBier
10 == o =
0 r “ I.
I ] I‘
10 dBer T |
| /
| |
-20 &
i | 1
30 ' |
= I T I
| |
|40 B S e e | | E'[} ; ! —f— e — —
50
CF3.59498 GHz 1001 pts 0.0 MHz/ Span 100.0MHz | | |CF 3.594 89 GHz 1001 pts 0.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa None
(|
Txl [Ref) 10.000 MHz 21.10dBm Tl [Ref) 10.000 Mz 21.13 dBm
Tx Total 21.10 dBm Tx Total 21.13 dBm
Lo+ weay R % e

Ready

10:33:08 15.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L

Reflevel 5000dBm  Offset 22,4568  RBW 1 MHz saL
- A 2008 ® SWT  10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1000 | = Att 20dB & SWT 10 ms & VEW 3 MHz_ Mode Auto Sweep Count 1000/1 000
1 ACLR
i) 1238d8m|
3,646 6700 GHz| 3.6445700 GHz,
T 0 L
B 20 dier
10 10
0 dbm—f v f i
| ' / |
-10 dibs T T
| | T
2 | /
‘l 1 T
| |
30 | I |
o I 1
40 4ok . === e e —— 404 e e e —
50
CF 3.644 97 GHz. 1001 pts 10.0 MHz/ Span 100.0 MHz | | |cF 3.644 57 GHz. 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar Nene 2 Result Summar None
Tl (Ref) 10.000 MHz 21.35dBm Tal (Re) 10,000 MHz 21.22 dBm |
I Tx Total 21.35 dBm Te Total 2122 dBm
weory U0 ety NI
Aidiian ae.0e.a0ed 11:29:18  19.06.2034
| e - o
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- At 20dB & SWT 10 ms & VBW 3 MHz Mode Auto Sweep Count 100041000 | = Att 20dB & SWT 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR
mifi] 1232 dBm| Ly
38481700 GHz
T 3 T
B 20 dBier
10 — 10
) f |
o i T T 1
10 } ’
B 7
T 1 |
I I
20 dBan |
h | \
-30
T | | |
\
/ L 1y | L
A — 008 . _ B
50
CF3.64527 GHz. 1001 pts 10.0 MHz/ Span 100.0 MHa | | [cF3.645 17 GHz 1001 pis 10.0 MHz/ Span 100.0 MHz.
2 Result Summar None 2 Result Summar None
I Tl [Ref) 10.000 MHz 21.15dBm Tl [Ref) 10.000 Mtz 21.12dBm
Tx Total 21.15 dBm Tx Total 21.12 dBm

O

12:01:33 15.06.2024

ey T

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

RefLevel 4000dBm  Offset 22.45 08 ® REW 1 MHz saL RefLevel 50.00dBm  Offset 228508 = REBW 1 MH: s6L
- A 208 ® SWT  10ms ® VEW 3 MHz  Mode Auto Sweep Count 1000/1000 | = Att 20dB & SWT__ 10ms & VBW 3 MHz _Mode Auto Sweep Count 1 000/1 000
1 ACLR 1
M) 1185 dBm) 1182 dBm)
26922000 GHz 36921800 6Hz
N e T
B 20 dBe
0 —=— 10
/ \ /
o / ! !
f 1 |
104b : { \,
|‘ ' ‘ ‘
-20 dbep | ¢ t
I ! !
| | |
30 dog i T
|
o L . ]
40! G ——— 40. ——
50
CF 3.694 98 GHr 1001 pts 10.0 MHz/ Span 100.0MHz | | [cF 3.69488 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
7 Result Summan None 2 Result Summa: None
Tl (Ref) 10.000 MHz 20.75 dBm 1 Tal [Rel) 10,000 Mz 20.58 d8m |
Tx Total 20.75 dBm Tx Total 20,58 dBm
. ] & oary A B
1752838 19.06.2024 1332 19.06.2000
MultiView Spectrum . MultiView Spectrum .
RefLevel 4000cBm  OMfset 22.45 4B » RBW | Mz saL Ref Level 40.00dBm  Offset 22.45.4p = RBW 1 MH: sal
- A 304 ® SWT__10ms ® VEW 3 MHz _Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1R 3
M) 1181 dgm) M) T1.87 dBm
3.6931800 GHz 3.691 7800 GHz
T 30 T
B 20 der
10 10
— A — e ———] —
/ \ /
o dBr— - f '
/ 1
10 dr A‘i |
| | |
20
] T i ;
|
! ;
30
T | | |
10080 IV — ., -
50
CF 3.694 98 GHz 1001 pis 10.0 MHa/ Span 100.0 WAz | | |67 368468 GRz 1001 pts 10.0 MHz/ Span 100.0 Mz
2 Result Summan None 2 Result Summa None
Txl [Ref) 10.000 MHz 20.65 dBm Tl [Ref) 10.000 Mtiz 20.68 dBm
Tx Total 20.65 dBm Tx Total 20,68 dBm
ron BN T ety - 00
173834 13083024 17:00:45 13.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

RefLevel 40.00dBm  Offset 22,4508 & RBW 1 MHz el
- A 2048 ® SWT 10ms ® VEW 3 MHz _Mode Auto Sweep Count 1000/1000 | = Att 20dB & SWT__ 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1
11.81 dBm| 11.83 dBm|
3597880 G| 3.506630 G
T 0 L
B 20 e
10 — — — e 10 — — — — = =
i 1 i \/ |
o i T i ‘.
| }
-10 dbe ! T |
| |
-20 t I
|
a0 / | | |
| \ . ‘ l_
| 40dp——— — " — .
50
CF3,59788 GHz 001 pts 2.0 M/ Span 120.0MHz || [cF3.60327 Gz 001 pis 20 MHz/ Span 120.0 Mz

2 Result Summar Nene
Tal [Ref) 10.000 MHz 21.36 dBm
Tx Total 21.36 dBm

2 Result Summar

None

Tl [Ref] 10,000 Mtz 21.39dBm
Tx Total 21.39 dBm
O T PR
Haaess wa-beanes 11:40:50  24.06.2024
B e - o
Reflevel 4000 B Offset 324548 # RBW 1 Mz Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 2008 ® SWT_ 10 ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR g
11.63 ddm| i 2.00 dBm)
3,596 800 GHz| 3598110 GHz
T 30 T
B 20 dBier
10 ——— —— ‘“_J — 10 p— I - —
o i i ‘ r
| v ]|
/
10 di [
|
-20 i | 1
|
|
30 I‘ ! _
e W —
50
CF 3.597 15 GHz. 1001 pts 12.0 MHz/ Span 120.0 MHz | [ |¢F 3.597 99 GHz 1001 pts 2.0 MHz/ Span 120.0 MHz
2 Result Summan None 2 Result Summa Nore
*__ﬁ (|
Tl [Ref) 10.000 MHz 2138 dBm Tul (Rel) 10.000 Mz 21.47 dBm
Tx Total 2138 dBm Te Totol 3147 dBm
T T PR

11:56:16 24.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

Offset 22,458 & RBW 1 MHz

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L
Count 1000/1000

- A 2048 = SWT__10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000 | * At 20dB & SWT__10ms & VBW 3 Mz _Mode Auto Sweep
A1) 1228 dBm M) 1212 dBm
3802970 G| 5643440 G
T 0 L
B 20 e
10 7 = 7 — 10 ———— T
| \f | { |
o 7 T T T
1ot | !
I ‘ \
0 | I |
I I | |
a0 | l‘ # |
/ L N |
40 == — 1 : T — T
50
CF3,64308 GHz 001 pts 2.0 M/ Span 120.0MHz || [cF 364892 Gz 001 pis 2.0 MHz/ Span 120.0 Mz
2 Result Summar None 3 Kasult b Nonw:
Tal [Ref) 10.000 MHz 21.67 dBm 1 Tal [Rel) 10000 Mz 21,58 dBm |
Tx Total 21.67 dBm Te Total 2158 dBm
ety ety D S
deaasia wa.be g 14:58:07  24.06.2024
| e - o
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- At 20dB ® SWT  10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000 | = Att 2048 & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Colntil 001 008
1 ACLR g
M) 1215 dBm) M) 1222 dBm)
3,841 530 G 3643210 GH:
T 30 T
B 20 dBier
10 —~ —t 10 - — = - s :
i \ { Y \
! I \ |
o I T
( | i ]
| | | |
10 dbs T T
' |
20 ! -
E T
| I :
| | |
30 - L
a / \
50
CF 364165 GHz 1001 pts 12,0 MHa/ Span 120.0MHz | | |CF 3.647 77 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None 2 Result Summa Wone
Tal [Ref) 10.000 MHz 21.54dBm 1 Tal [Rel 10.000 Miz 21.60 dBm
Tx Total 21.54 dBm TeTotdl 2160 dBm
vty o ceary (N o =
13M:00 H.08.204 15:09:26 24.06.2024
TEL : 886-3-327-3456 Page Number 1 A5 -29 of 136
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

Offset 22,458 & RBW 1 MHz

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L

- At 208 ® SWT  10ms ® VEW 3 MHz  Mode Auto Sweep Count 1000/1000 | = Att 2008 ® SWT_ 10ms & VBW 3 Mz _ Mode Auto Sweep Count 1000/1 000
1 ACLR 1
M) 11.30 dBm| 11.45 dBm|
3682100 Gl 3684260 G
T 0 L
B 20 e
10 — = - 10 — —
f 3\ \ r
| W \ | |
L
° I T 1 1 i
I | |
o0as | ' - !
| | |
-20 T T +
| ‘.
0 4
! \ |
a0 N S |4 =
50
CF 3,688 18 GHr 001 pts 2.0 M/ Span 120.0MHz || [cF3.68728 Gz 1001 pts 2.0 MHz/ Span 120.0 Mz
2 Result Summar None A== ==
Tal [Ref) 10.000 MHz 20.93 dBm 1 Tel (Ref] 10000 Mz 20.97 dBm |
Telotal 20.93 dBm I Total 2097 dBm
rary DN SO0 ey D S
AEiAsiAs wa.be a0 15:59:30  24.06.2034
MultiView Spectrum . MultiView am .
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- st 2048 & SWT_10ms & VBW 3 bz _Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1R 3
M) 1164 d8m MI[1] 1185 dBm)
3,698 850 G 3662230 GH:
T 30 T
B 20 dBier
10 ——— 7 - 10 — - - m—— e S
i \ / \
{ \ | /
1 i | | 1
o T T t ] T
|
|
10 ds f ‘f t
! | ‘
|
20 | L
I [
| | | |
-30
I 1 J ‘
-0 = 30 dbrr —
50
CF 368577 GHz 1001 pts 12.0 MHz/ Span 120.0MH: | | |CF 3.586 78 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None 2 Result Summm =
Tal [Ref) 10.000 MHz 21.07 dBm 1 Tul (Rel) 10.000 Mz 21.20 dBm
Tx Total 21.07 dBm TeTotdl 2130 dBm

16:29:57 24.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Lowest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz saL

- - ]
Ref Level 4000 dBm  Offset 224540 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
W[ 12.68 ¢8|
3622300 G
30 BT T
20 dbi
10 7 - — - A M— \. -(7 —— ll \' — - 1
| | i | \ w
| 0 T 1
\ | | \
B 10 }
| | |‘
1 20 diir f
| | !
30
T ] i | |
T w0 " o
50
CF 3.621 51 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz || |CF 3.579 46 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10000 MHz 22.54 dBm Tl (Ref) 10.000 Mtz 2267 dBm |
| Tx Total 22.54 dBm Tx Total 2267 B
seeoy N L v sy ==
110448 18,00, 2034 7snar s.cez0a
Mult Spectru . ultiVies Spectrur
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz Gl
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1Rm Avg
M B MI[i] 1.5 dBm|
3561 240 GHz| 3.5682080 GHz
0 Ho T
20 dbis r
10 1 T T I | ( \
\ \
| |
J | \ | ! 1
| f |
B T 1 10 ] T
| | |
T 20 dfirr
| (I
) =0 T t
a0 - - 3
50
CF 3.561 18 GHz 1001 pts. 16.0 MHz/ Span 160.0 MHa | | [(F 3 561 66 GHz 1001 pts. 16.0 MHz/ Span 160.0 MHz
2 Result Summa None 3 Result Summa None
Tl (Ref) 10,000 Mtz 22.51 dBm Tl (Ref) 10,000 MHz 2258 dBm |
| Ta Total 2251 dBm Tx Total 2258 dBm
[ R [

1T150:43 18.04.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4565 = RBW 1 MHz saL

Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 208 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep e o) | =UA 2048 & ST 10ms  VBW 3 Mz Mode Auto Sweep Count 1000/1 000
1 ACR 1 1 ACLR
MI[T) 1319 dBm W) 13.06 dBm
3620990 Gtz 3608630 GHz
30 Hr HT
20 de -
S WU | C | S—— SN IR (S RO (R R R
10 T m T | |
w I . | ‘
| il
i o
| | i |‘
| \ |
B -10
[ ‘ I
T | 20 dBirr I t
|
| |
T 30 ‘ ——
T it fo . PRSI S
40 dBar = 40 = ==
50
CELELT 1001 pts 16.0 MHa/ n 160.0 MHz || € 3,608 39 GHz 1001 pts 6.0 MHz/ Span 160.0 MHz

2 Result Summar None
Tacl Ref) 10,000 MHz 22.71 dBm
Tx Total 22.71 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 22.69 dBm
Tx Total 22.69 dBm

oy DN o U recy R S
1688016 18002034 iranian e.ceaea
Multiv Spectru . ultiVie pectrun
RefLevel 4000Bm  Offset 2245 B = RBW 1 MiHz sl RefLevel 40.00dBm  Offset 22.45d8 = RBW 1 MHz Gl
- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | = Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep
1 ACLR I 1 ACLR
M) 13.43 dBm
3,595 900 GHz|
£ T T
20 dbi E
o / — i 5 ] — S E————
T T 1} T
I | | |
| I | | |
{ - T 0 +
| I
B ! 10 |
| | ‘l |
20 dfinr
\ { [
| o |
f L I [
—= B - 40 — porponm
50
CF 3.591 42 GHz 1001 pts. 16.0 MHa/ Span 160.0 MHa | | [(F 3.593 29 GHz 1001 pts. 16.0 MHz/ Span 160.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 22.89 dBm Tx1 (Ref) 10,000 MHz 23.02 dBm
Tx Total 22.89 dBm T Total 23.02 dBm
ooty * "ran weacy R o

1608 18.04.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz

saL

Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
M) 13.16d8m MI[I]  1327dBm
3624950 G, 3631 830 GHz
30 BT T
20 dbi -
- —T - | —— — —Tt T B — ———
0 f i ¥ f T T
[ 1 | | | |
| | o | i |
i | | v |
B 1 10 | |
| ‘ [
i‘ 20 dBrr T t
i T EY I |
- J 1 L
Bl s R e 40 — — -
50
CF 3.62831 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz || [CF3.6322 Gz 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Result Summar None 2 Result Summa: None
| Tacl Ref) 10,000 MHz 22.83 dBm ﬂ Tt Ref] 10,000 MHz 22 78 dBm |
LAET] 2283 dBm Ix Total 2278 dBm
] TN}
160087 18.00.2034 e e0e.a0me
Multiv Spectru . ultiVie pectrur
RefLevel 4000Bm  Offset 2245 B = RBW 1 MiHz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACR 1ACLR 1Rm Avg
mfi) M) 1325 dbm|
3691 070 G 31831 10 GHe
0 Ho T
20 dbis 1
0 4 R e f S —
! i \ |
| I | | |
- T T °
f |
| -10 1
B i | |
| ! \
T ‘ 20 dfinr T
| | |
T 30 J +
L B " . Lo -
50
CF 3.626 43 GHz 1001 pts. 16.0 MHa/ Span 160.0 MHz | | [(F 3 627 87 GHz 1001 pts. 16.0 MHz/ Span 160.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 22.90 dBm
Tx Total 2290 dBm

2 Result Summa: None I
Tl (Ref] 10,000 MHz 22.91 dBm
Ix Total 22.91 dBm

Seady e

16:30:48 18.04.2024

feacy (R &
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz (Non Contiguous) / Lowest Channel / Conducted (dBm/10MHz)

QPSK 16QAM

Ref Level 4000 cBm  Offset 22.45 6B = RBW | MHz s6L Ref Level 40.00dBm  Offset 22.45d8 & RBW 1 MHz 561

- At 208 ® SWT_ 10ms # VBW 3 iz Mode Auto Sweep Count 100071000 | = st 2008 ® SWT_ 10 ms © VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
R 1 ACLR
i) 1231 d8m
3551850 Gz
30 T 30 18
20 dbi 20 dier
° ) + 10 | —
f [ | L
|
T T
| 5 ‘ |
: | |
5 ‘ ¥ [
| ] ]
‘ :
| | | \ J
| 18 s ~
— S = = — =|||40 —— N —
CF 3.555 44 GHz 1001 pts 20.0 MHa/ Span 200.0 MHz | | [F 355504 Gz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Result summa None AR i ==
Tl (Ref) 10,000 MHz 21.33 dBm Tl [Ref) 10.000 MHz 21.61 dBm
| Ty Totol 2133 dBm TaTot 2161 dBm
ey U sy o B

is:smia8 28042024 16:18:47 23.04.2024

64QAM 256QAM

Ref Level 4000dBm  Offset 22.45.08 = RBW 1 MHz saL Ref Level 4000 dBm  Offset 72.45.08 = RBW 1 Mz s6L
- A 2008 ® SWT  10ms = VBW 3 MHz Mode Auto Sweep Count 1000/1000 | = Att 2008 ® SWT  10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1R
Wifi] 1258 dam) MIP] 1249 dBm
3,554 450 Ghiz 3547550 GHe
0 7y 30 i
20 dbis 20 dirr
o T ——\‘ 10 — T J\
| I \
/ L o
I | ' 111
b 1 ad |
| | [
- | | e | !‘
B \ T
J ] | | | | i
— = — — — Ao OV S E—— — — — -
CF 3.554 85 GHz 1001 pts. 20.0 MHz/ Span 200.0 MHz | | |CF 3645 44 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
L Hone 2 Result Summa None
Tl {Ref) 10.000 MHz 21.46 dBm Tx1 (Ref) 10.000 MHz 21.42 dBm
| Tx Total 2146 dBm o el 3142 dBm
[ IO Y ——— ST

18:23:84 28.04.2024 16:35:58 23.04.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz (Non Contiguous) / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz saL

Ref Level 40.00dBm  Offset 22.45d8 & RBW 1 MHz

561

17:53:33 23.04.2024

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 [ = Aut 2008 ® SWT_ 10 ms © VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1R
Wil 1273 dom wip) dBm)
3,606 420 Gz 3503830 GHe
30 T 30 18
20 de 20 dB
10 v — 10 famt =
| |
[ | | I | |
[ [ I I
| f \
: | | [
f | [ |
| l | ‘ | \
1 {
| | Iy | | nl |
—— —— e e—— 40 . E— - p— P R
CF 3.604 62 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz | | [€F 3,603 83 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
SO i 2 Result Summa Nane
| Tx1 (Ref) 10.000 MHz 21.61d8m Tl [Ref) 10.000 MHz 21.25 dBm
Tx Total 21.61 dBm Tx Total 2125dBm
[ O nedy DN e 0
AesATan aseae 17:36:10  23.04.2024
Multiv tiView pectrur
Ref Level 4000dBm  Offset 22.45.08 = RBW 1 MHz saL Ref Level 4000 dBm  Offset 72.45.08 = RBW 1 Mz s6L
- At 208 ® SWT  10ms ® VBW 3MH; Mode Auto Sweep Count 10001000 | = Att 2008 ® SWT_ 10 ms © VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
R 1 ACLR 1
Wifi] 1282 dam) WY 1282 dm)
3,604 630 Gz 3,508 420 GHe
0 7y 30 i
20 dbis 20 dirr
0 = 10 o it —
[ ] & =
[ — ‘ —
| | | J
5 | | |
f ‘ | | \ |
| | —
Sl \ ; !
! J , J
— —t— R e | 40 A —— PO RS U S—— ‘I‘
GF 3.604 63 GhHz 1001 pis 20.0 MHz/ Span 200.0 WHz | | [cF 360388 Ghz 1001 pts 20.0 MHz/ Span 200.0 Mz
I T LE 2 Result Summa None
| T (Ref) 10000 MHz 21.52d8m Tal [Ref) 10.000 Mtz 21.52 dBm
Tx Total 2152 dBm el 2153 dBm
N - .

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz (Non Contiguous)

/ Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 3000 dBm  Offset 224548 & RBW 1 MHz SGL Ref Level 30.000Bm  Offset 224508 = RBW 1 MHz S6L
* A 2008 ® SWT  10ms * VBW 3 MHz Mode Auto Sweep Count 1 - At 20d8 ® SWT  10ms ® VW 3MHz Mode Auto Sweep Count 1000/1 000
1ACR 1R 1 ACLR 1Rm Avg
wifi] dim [ 92 dém|
3585550 Gtz 3579220 G
T T
Br 20 dBar —
- R 1 SN P - S S
10
I r T ! | | J |
] |
N ‘ ! | B | |
| | ‘| ‘ ' ' ‘
10 dBs | f 10 | ‘i | !
20 ‘ ‘ 20 !
| | | \ | |
0 i T ! ‘ 30 ‘
| ] \..
- - S R —— I B O
40 . a0 e
50 50
CF 3.553 38 GHr 1001 pts 20.0 MHz/ n 200.0 MHz | | [cF 3579 77 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz.
2 Result Summar None [2 Result Summa: None
I {Re) 10000 Mtz 2277 dBm Tl (Ref) 10.000 MHz 22.45 dBm
Tx Total 22.77 dBm T Total 2245dBm
ey 50 ety N 0D
opitian 28.04.2024 chieas 2m.06.2000
RefLevel 3000 dBm  Offset 224548 & RBW 1 MHz SGL Ref Level 30.000Bm  Offset 224508 = RBW 1 MHz S6L
- At 2048 ® SWT  10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1000 | = Att 30dB ® SWT  10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000
1ACLR R
i MA] 1288 dBm)
3585610 G
T T
B 20 dBar
10 i S — “‘777777 — — I S——————— ’kl
| | | 1 | I |
o | | f | o | | ! |
! | | | | ‘
10 dbs 10 |
| L \ | L \
20 | 20 |
| | | | N
-30 | | | -30 ‘ T 1 !
| [P | L I b fd L
40 = o s e
e 0 e
50 50
7355857 GHz 1001 pts 20.0 MHz/ Span 200.0MHz | | [cF3 58204 GRr 1001 pta 20.0 MHz/ Span 200.0 Mz
2 Result Summar None 2 Result Summa: None I
Txl [Ref) 10.000 Mz 2237 dBm Tt (Ref] 10,000 MHz 2250 dBm
T Total 2237 dBm Tx Total 2250 dBm
ety 50 ey D

11039058 25042024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5 - 36 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 4A0MHz+40MHz (Non Contiguous) / Highest Channel / Conducted (dBm/10MHz)
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Power Spectral Density

Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 12.76 12.75 12.90 12.71 12.19 12.02 12.69 12.55
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 12.92 13.03 12.93 12.96 12.49 12.44 12.55 12.69
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 12.57 12.78 12.07 12.01 12.36 12.31 12.12 12.09
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 12.68 12.65 11.99 12.57 12.40 12.51 12.11 12.10
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 13.02 13.19
Mod. 64QAM 256QAM
Lowest CH 13.13 13.13
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 12.46 12.43 13.13 13.22
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 12.39 12.34 13.20 13.00
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Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 36.28 36.27 36.42 36.23 35.71 35.54 36.21 36.07
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 36.44 36.55 36.45 36.48 36.01 35.96 36.07 36.21
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 36.09 36.3 35.59 35.53 35.88 35.83 35.64 35.61
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 36.20 36.17 35.51 36.09 35.92 36.03 35.63 35.62
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 36.54 36.71
Mod. 64QAM 256QAM
Lowest CH 36.65 36.65
Limit 37dBm/MHz
Result PASS
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 35.98 35.95 36.65 36.74
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 35.91 35.86 36.72 36.52
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.89 12.76 12.70 12.27 12.70 12.49 12.09 12.14
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.91 12.75 12.60 12.54 12.91 12.69 12.13 12.19
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.25 12.42 12.97 12.73 12.52 12.54 12.25 12.03
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.39 12.43 12.79 12.62 12.58 12.79 12.19 12.02
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 13.21 13.27
Mod. 64QAM 256QAM
Middle CH 13.52 13.27
TEL : 886-3-327-3456 Page Number : A5 - 40 of 136

FAX . 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 36.41 36.28 36.22 35.79 36.22 36.01 35.61 35.66
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 36.43 36.27 36.12 36.06 36.43 36.21 35.65 35.71
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 35.77 35.94 36.49 36.25 36.04 36.06 35.77 35.55
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 35.91 35.95 36.31 36.14 36.1 36.31 35.71 35.54
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 36.73 36.79
Mod. 64QAM | 256QAM
Middle CH 36.79 36.79
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 12.10 12.08 12.36 12.39 12.23 12.19 11.76 11.89
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 12.06 12.16 12.62 12.31 12.57 12.38 11.81 11.72
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 12.43 12.41 12.40 12.61 11.77 11.64 11.42 11.45
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 12.53 12.20 12.64 12.64 11.43 11.75 11.45 11.63
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 13.01 13.26
Mod. 64QAM 256QAM
Highest CH 13.33 13.32
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 12.37 12.20 13.16 13.37
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 12.52 12.33 13.34 13.16
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Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 35.62 35.6 35.88 35.91 35.75 35.71 35.28 35.41
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 35.58 35.68 36.14 35.83 36.09 35.9 35.33 35.24
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 35.95 35.93 35.92 36.13 35.29 35.16 34.94 34.97
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 36.05 35.72 36.16 36.16 34.95 35.27 34.97 35.15
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 36.53 36.78
Mod. 64QAM 256QAM
Highest CH 36.85 36.84
Limit 37dBm/MHz
Result PASS
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 35.89 35.72 36.68 36.89
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 36.04 35.85 36.86 36.68
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A5 - 43 of 136
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.
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FR1 n48 / 10MHz+10MHz / Lowest Channel / PSD
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FR1 n48 / 10MHz+10MHz / Middle Channel / PSD
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Report No. :

FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Highest Channel / PSD
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FR1 n48 / 10MHz+20MHz / Lowest Channel / PSD
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Ref Level 4000 cBm  Offset 22.45 6B = RBW | MHz s6L RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz
= At 2048 ® SWT  10ms * VBW 3 Mz Mode Auto Sweep Count 10001000 | * Att 2048 ® SWT  10ms = VBW 3MHz Mode Auto Sweep

1 Frequency Sweep 1 1 Frequency Sweep
wifi] 1290 dam|
35571580 Ghz
30 dBmr T T 30 dBar
20 d 0
10 —_— — — — =
‘ { 0 dBrr - |
| ) i .
10 déir I
I [ i .
| |
| | i |
20 dBor . e ! 20 dBin |
| | | |
[ ! I}
B b a0 |
| { | I
\ | i
J | / |
—— = e 40 — e
50
CF3.56501 Gz 1001 pts 0 MHz/ Span 60.0 MHz || (673 56507 GHe 001 pis T Spon 0.0 Wz
N T

1726008 31082024 1878 31082024

64Q0AM 256QAM

Ref Level 4000dBm  Offset 22.45.08 = RBW 1 MHz s Reflevel 5000 d8m  Offset 22.45d8 = REW 1 ks s6l
- A 208 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep Count 1000/1000 | # At 2008 ® ST 10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000

1 Frequency Sweep requency Sweep
wifi] ™ i) abm
35546400 Gz 355781706z
30 dBm- : + 30 dBm I
20 dbs 0
10 7 — y S
! A i
- . 0 dier 3
{ \ 1 \
| ! / 1
f \ 10 dBir 1 T
/ | [ I
| | i
20 dBor 4 L 20 dBim |
| | i
I | | |
B a0 -
| | J |
= = - ————| |40 — T s —
50
CF 3.565 01 GHz 1001 pts 0 MHz/ Span 60.0 MHz || CF 3 56501 GHz 1001 pts 0 MHz/ Span 60.0 Mz
eory T racy N

1748028 31082024 1818 308,204

TEL : 886-3-327-3456 Page Number 1 A5 - 47 of 136
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 1I0MHz+20MHz / Middle Channel / PSD
QPSK 16QAM
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FR1 n48 / 10MHz+20MHz / Highest Channel / PSD
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